

Class of Drug or Indication	First Line Choice	Form, strength (Comments)
GASTRO-INTESTINAL		
Antacid	MAGNESIUM TRISILICATE	Susp 6mmol Na+/ 10ml
	MUCOGEL	Susp >1mmol Na+/10ml (Low Na)
	PEPTAC	Susp 6mmol Na+ /10ml
PPI	LANSOPRAZOLE	15mg, 30mg Caps
	OMEPRAZOLE	10mg, 20mg Caps (40mg = 2x20mg)
Laxatives	ISPAGHULA HUSK	Sachets
	LACTULOSE	Liquid
	LAXIDO	Sachets
Piles	ANUSOL	Cream, suppositories (GSL)
	SCHERIPROCT	Ointment, suppositories
CARDIOVASCULAR SYSTEM		
Diuretics	BENDROFLUMETHIAZIDE	2.5mg Tabs
	FUROSEMIDE	40mg Tabs
Beta Blockers (Heart Failure)	BISOPROLOL	1.25mg, 2.5mg, 3.75mg, 5mg, 7.5mg, 10mg Tabs
Beta Blockers (Hypertension)	ATENOLOL	25mg, 50mg Tabs
ACE 1	RAMIPRIL	2.5mg, 5mg, 10mg Caps
	LISINAPRIL	2.5mg, 5mg, 10mg, 20mg Tabs
ARB (Hypertension)	LOSARTAN	12.5mg, 25mg, 50mg, 100mg Tabs
Nitrates	ISOSOBIDE	60mg sustained release tablets (as Monomax XL)
	MONONITRATE	
Calcium Channel blockers	AMLODIPINE	5mg, 10mg (as MALEATE or MESILATE) NOT besilate
Statin	SIMVASTATIN	10mg, 20mg, 40mg, Tabs
RESPIRATORY SYSTEM		
SABA	SALBUTAMOL	MDI (As VENTOLIN)
LABA	SALMETEROL	MDI
LA anticholinergic	TIOTROPIUM	18mcg dose Handihaler, MDI 2.5mcg Respimat
Inhaled Corticosteroids	CLENIL MODULITE	Beclometasone CFC MDI (not interchangeable with QVAR)
Oral antihistamine	CHLORPHENAMINE	Syrup / 4mg Tabs
	CETIRIZINE	10mg tabs / 5mg/5ml solution
Allergy	BECLOMETHASONE	Nasal Spray (200 spray unit)

Class of Drug or Indication	First Line Choice	Form, strength (Comments)
CENTRAL NERVOUS SYSTEM		
SSRI	SERTRALINE	50mg, 100mg Tabs
	CITALOPRAM	10mg, 20mg, 40mg Tabs
Analgesics	PARACETAMOL	500mg Tabs
	IBUPROFEN	Gel, 200mg, 400mg Tabs
	CODEINE	15mg, 30mg Tabs
	CO-CODAMOL	30/500 Tabs
	MORPHINE MR	as ZOMORPH
Triptans (Migrane)	SUMATRIPTAN	50mg, 100mg Tabs
ANTIBIOTIC PRESCRIBING GUIDELINES – updated Jan 2010		
BCAP http://www.banes-pct.nhs.uk/BCAP_PTC/ Primary Care Antibiotic Guide Jan 10		
WILTS PCT http://www.banes-pct.nhs.uk/BCAP_PTC/ Wilts antibiotics Jan 2010		
ENDOCRINE		
Biguanides	METFORMIN	500mg , 850mg Tabs
Sulphonylureas	GLICLAZIDE	80mg Tabs (NOT MR)
Bisphosphonates	ALENDRONIC ACID	70mg tabs (weekly dose)
Calcium and vitamin D	CALCEOS	Chewable tabs
OBSTETRICS GYNEACOLOGY AND URINARY TRACT DISORDERS		
COC (standard strength)	MICROGYNON 30	
POP	MICRONOR	
POP	NORIDAY	
Urinary Incontinence	OXYBUTYNIN	2.5mg 5mg Tabs
Urinary Retention	DOXAZOSIN	1mg, 2mg, 4mg Tabs (NOT MR)
Alpha blockers		
Erectile Dysfunction	SILDENAFIL	25mg, 50mg, 100mg Tabs SLS
NUTRITION		
Iron (oral)	FERROUS FUMARATE	210mg Tabs (Fersamal)
WOUND CARE PRODUCTS – See (WILTS / BANES / RUH)		
BANES Wound Formulary http://www.banes-pct.nhs.uk/BCAP_PTC/default.htm		
ORAL NUTRITIONAL SUPPLEMENTS See http://www.banes-pct.nhs.uk/BCAP_PTC/Prescribing%20guidance/default.htm		
MEDICINES NOT RECOMMENDED (Black List) see http://www.banes-pct.nhs.uk/BCAP_PTC/BCAP_black_listed_medicinesJan_10 Colesevelam, Aliskeren, Desloratidine, Paliperidone, Glucosamine, OcuVite, Tadalafil Once Daily		